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TEST REPORT
Applicant : Shenzhen Bominwell Robotics Co., Ltd.
Manufacturer : Shenzhen Bominwell Robotics Co., Ltd.
EUT : Peek Relay
Model No. : PERE
Serial No. : N.A.
Trade Mark : Bominwell
Rating : DC 3.6V, 300mA

Measurement Procedure Used:
FCC Part15 Subpart C 2015, Paragraph 15.247

The device described above is tested by Shenzhen Anbotek Compliance Laboratory
Limited to determine the maximum emission levels emanating from the device and the
severe levels of the device can endure and its performance criterion. The measurement
results are contained in this test report and Shenzhen Anbotek Compliance Laboratory
Limited is assumed full of responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT (Equipment Under Test) is
technically compliant with the FCC Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced in part
without written approval of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Test :
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Reviewer :

Approved & Authorized Signer :

Jun. 02~ 17, 2016
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)
EUT . Peek Relay
Model Number . PERE
Test Power Supply : DC 3.6V Battery Inside

RF Transmission : 2412MHz~2462MHz (802.11b/802.11g/802.11n(HT20))

Frequency 2422MHz~2452MHz ( 802.11n(HT40))
Channels : 11 For (802.11b/802.11g/802.11n(HT20))

7 For (802.11n(HT40))
Modulation 802.11b CCK; 802.11g OFDM; 802.11n MCS

Antenna Gain;:

: 2 dBi for WiFi (ANT A, ANT B)

Applicant . Shenzhen Bominwell Robotics Co., Ltd.

Address : JK Units, 5F, Building 7, Baoneng Sci&Tech Park, Longhua Dist.,
Shenzhen, China

Manufacturer . Shenzhen Bominwell Robotics Co., Ltd.

Address : JK Units, 5F, Building 7, Baoneng Sci&Tech Park, Longhua Dist.,
Shenzhen, China

Factory . Shenzhen Bominwell Robotics Co., Ltd.

Address : JK Units, 5F, Building 7, Baoneng Sci&Tech Park, Longhua Dist.,

Date of receipt

Date of Test

Shenzhen, China

: Jun. 02, 2016

: Jun. 02~ 17,2016

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772  www.anbotek.com
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1.2. Auxiliary Equipment Used during Test
N/A

1.3. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.: 752021

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been
registed and fully described in a report filed with the (FCC) Federal
Communications Commission. The acceptance letter from the FCC is maintained
in our files. Registration 752021, July 06, 2016.

IC-Registration No.: 8058A-1

Shenzhen Anbotek Compliance Laboratory Limited., EMC Laboratory has been
registered and fully described in a report filed with the (IC) Industry Canada. The
acceptance letter from the IC is maintained in our files. Registration 8058A-1,
Jun. 13, 2016.

Test Location

All Emissions tests were performed at

Shenzhen Anbotek Compliance Laboratory Limited. at 1/F., Building 1, SEC
Industrial Park, No.0409 Qianhai Road, Nanshan District, Shenzhen, Guangdong,
China

1.4. Measurement Uncertainty

Radiation Uncertainty . Ur=4.1dB (Horizontal)
Ur =4.3 dB (Vertical)

Conduction Uncertainty : Uc=3.4dB

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.10: 2013 and

FCC Part 15, Paragraph 15.247.

2.1. Summary of Test Results
The EUT has been tested according to the following specifications:

Standard Test Type Result Notes

FCC Part 15, Paragraph 15.107, 15.207 Conducted Emission Test - N/A
FCC Part 15, Paragraph 15.247(b)(1) Maximum Output Power PASS | Complies
FCC Part 15, Paragraph 15.247(a)(2) 6dB Bandwidth PASS | Complies
FCC Part 15, Paragraph 15.247(c) 100kHz Ba};ﬁ?él(gggc;fsﬁequency PASS | Complies
FCC Part 15, Paragraph 15.209(a)(f) Spurious Emission PASS | Complies

FCC Part 15, Paragraph 15.247(a)(1) Frequency Separation - N/A

FCC Part 15, Paragraph 15.247(a)(1)(iii) | Number of Hopping Frequency - N/A

FCC Part 15, Paragraph 15.247(a)(1)(ii1) Time of Occupancy - N/A
FCC Part 15, Paragraph 15.247(c) Peak Power Density PASS | Complies

Note: This product is low voltage products. It is using the battery as a power source.

2.2. Description of Test Modes
The EUT has been tested under operating condition.

Software used to control the EUT for staying in continuous transmitting and receiving mode

isprogrammed.

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1

Mbps lowest data rate (worst case) are chosen for the final testing.

IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6

Mbps lowest data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT20): Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)

with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT40): Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz)

with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2.3. List of channels:

\ - available
X - tested
Number Frequency(MHz) 802.11 802.11
b/g/n b/g/n
(HT20) (HT40)
1 2412 N X
2 2417 \
3 2422 N X
4 2427 \
5 2432 v
6 2437 \ X X
7 2442 N
8 2447 N
9 2452 N X
10 2457 N
11 2462 N X

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3. FCC Part 15.247 Requirements for DSSS & OFDM Modulation

3.1 Test Setup

EUT System Attenuator Spectrum
Analyzer

3.2 6dB Bandwidth

a. Limit
For the direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz.

b.Test Procedure
1. Place the EUT on the table and set it in the transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to the spectrum analyzer.
3. Set the spectrum analyzer as:
RBW = 100kHz, VBW>3*RBW =300kHz,
Detector= Peak
Trace mode= Max hold.
Sweep- auto couple.
4. Mark the peak frequency and —6dB (upper and lower) frequency.
5. Repeat until all the rest channels are investigated.

20dB Bandwidth:

C63.10

Occupied Bandwidth (OBW=20dB Bandwidth

1. Set RBW=1%~5% OBW

2. Set the VBW=>3*RBW

3. Set the span range between 2 times and 5 times of the OBW

4. Sweep Time= Auto
Detector= Peak
Trace= Max hold

5. Once the reference level is established, the equipment is conditioned with typical modulating
signals to produce the worst case (i.e. the widest) bandwidth. Unless otherwise specified for an
unlicensed wireless device, measure the bandwidth at the -20dB levels with respect to the
reference level.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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c. Test Setup See 3.1

d. Test Equipment

Item Equipment Manufacturer | Model No. | Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analysis Agilent E4407B | US39390582 |Apr. 17, 2016 1 Year
2 Preamplifier Instrumepts EMCOT183 980100  |Apr. 17,2016 1 Year

corporation 0
3. |EMI Test Receiver| Rohde & Schwarz| ESPI 101604  |Apr. 17,2016 1 Year
4. | DoubleRidged 1} Instruments )\ Gryy o11g|  351600  [Apr. 20,2016 1 Year
Horn Antenna corporation
Bilog Broadband VULB
5. Antenna Schwarzbeck |VULB9163 9163-289 Apr. 20, 2016 1 Year
6. Pre-amplifier SONOMA 310N 186860 Apr. 17,2016 1 Year
EMI Test
7. Software SHURPLE N/A N/A N/A N/A
EZ-EMC
8 Power Sensor DAER RP1§$]006 15100246118N0 Jun 30, 2015 1 Year
o | MXA Spectrum Agilent N9020A |MY51170037| Jun 30,2015 | 1 Year
Analysis
1o | MXGRE Vector | ijent N5182A [MY48180656 Jun 30,2015 | 1 Year
Signal Generator
11 | Signal Generator Agilent E4421B |[MY41000743 | Jun 30, 2015 1 Year
12 | DC Power supply 1\ IV-8080 | YQSB0096 |Jun 30,2015 1 Year
TEMP&HUMI BE-THK-1
13 | PROGRAMMAB Bell Group 50MS SE-0137 |[Mar 16, 2016 1 Year
LE CHAMBER

e. Test Results

Pass.

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com
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f. Test Data
6dB Bandwidth

ANT A
Test mode: IEEE 802.11b
Channel Fr(el\c/lllg;l)c y
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11g

Channel Fr(el\c/lllg;l)c y
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11n (HT20)

Channel Fr(el\c/lllg;l)c y
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11n (HT40)

Channel Fr(el\c/lllg;l)c y
Low 2422
Mid 2437
High 2452

Test Plots See the following page.

Bandwidth
(MHz)
10.03
10.02
9.558

Bandwidth
(MHz)
15.44
15.44
15.67

Bandwidth
(MHz)
1591
16.91
15.14

Bandwidth
(MHz)
35.40
35.17
35.35

Limit
(kHz)

>500

Limit
(kHz)

>500

Limit
(kHz)

>500

Limit
(kHz)

>500

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com
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ANT B
Test mode: IEEE 802.11b
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 9.085 Pass
Mid 2437 10.03 >500 Pass
High 2462 9.566 Pass
Test mode: IEEE 802.11g
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 15.46 Pass
Mid 2437 15.32 >500 Pass
High 2462 15.13 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 15.96 Pass
Mid 2437 16.07 >500 Pass
High 2462 15.11 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2422 35.47 Pass
Mid 2437 35.33 >500 Pass
High 2452 35.17 Pass

Test Plots See the following page.

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772
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or Froa 2.4 0 GHz c-mrfr“:.z-lim o Radio Std: None Peak Search or Freq 2.437000000 GHz | c-mrfru:.z-ﬁm o Radio Std: None Peak Search
o e e = Trig:Free Run Awg|Held> 10010 o e e — Trig-Free Run Awg|Held> 10010
iGanLow | BAten: 30 dB Radio Davice: BTS iGanLow | BAten: 30 dB Radio Davice: BTS
Mkr1 2.4125 GF MEr1 2.436 GH
Ref 20.00 dBm Ref 20.00 dBm
] ]
Center 2412 GHz Span 20 MHz Center 2437 GHz Span 20 MHz
JUiLcs B 00 ke SVEW okH: _Sweep 2.533ms) JUiLcs DY 00 e SVEW okH: _Sweep 2.533ms)
Occupied Bandwidth Total Power 19.2 dBm Occupied Bandwidth Total Power 18.1 dBm
12.773 MHz 12.875 MHz
Transmit Freq Error “63.962 kHz OBW Power 98.00 % Transmit Freq Error -28.812 kHz OBW Power 98.00 %
x dB Bandwidth 10.03 MHz xdB -6.00 dB x dB Bandwidth 10.02 MHz xdB -6.00 dB
Test Mode: 802.11b---Low Test Mode: 802.11b---Mid

7 Trig: Fres Run
#Aaten: 30 4B

GHz
(e Awg|Heid> 10010
S Gan:Low

e S5 Nama Peak Search

Ref 20.00 dBm

Radio Davice: BTS
WikeT 23

Center 2462 GHz Span 20 MHz Center 2412 GHz Span 20 MHz

rites BV 10 kit BN MO kHE _Sweep 2.533ms) iitns YV kit BN MO kHE _Sweep 2.533ms)

Occupled Bandwidth Total Power 19.5 dBm Occupied Bandwidth Total Power 43.7 dBm

12.954 MHz 16.363 MHz
Transmit Freq Error -5.857 kHz OBW Power 98.00 % Transmit Freq Error =13.841 kHz OBW Power 98.00 %
% dB Bandwidth 9.558 MHz x dB -6.00 dB % dB Bandwidth 15.44 MHz x dB -6.00 dB
Test Mode: 802.11b---High Test Mode: 802.11g---Low
r Freq 2.437000000 GHz

Rel 20.00 dBm

FiFGainLow

er Freq 2.412000000 GHz | Gantar Fraq: 2412000000 GHz Radio St None
Trig- Free Run Ag|Held> 1010

#Atten: 30 dB

Peak Search
Radlio Davice: BTS

o Trig:Free Run

J Canter Fraq: 2437000000

GHz
glHsid> 1010

Radio Std: None Peak Search er Freq 2.462000000 GHz | Cumrfruq:.znw o Radio Std: None Peak Search
oy o e A e — Trig-Free Run Awg|Held> 10010
FIFGainLow #Atten: 30 dB Radlio Davice: BTS FIFGainLow #Atten: 30 dB Radlio Davice: BTS
Ref 20.00 dBm Ref 20.00 dBm
L Ml 'l
Center 2437 GHz Span 20 MHz Center 2462 GHz Span 20 MHz
ritns Y 104 kit BN MO kHE _Sweep 2.533ms) rites BV 10 kit BN MO kHE _Sweep 2.533ms)
Occupied Bandwidth Total Power 16.1 dBm Occupied Bandwidth Total Power 14.6 dBm
16.393 MHz 16.389 MHz
Transmit Freq Error -7.432 kHz OBW Power 98.00 % Transmit Freq Error <7.574 kHz OBW Power 98.00 %
% dB Bandwidth 15.44 MHz xdB -6.00 dB % dB Bandwidth 15.67 MHz xdB -6.00 dB
Test Mode: 802.11g---Mid Test Mode: 802.11g---High

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772
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Canter Fraq: 2412000000 GH
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Rel 20.00 dBm
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Peak Search

er Freq 2.437000000 GHz J Canter Fraq: 2437000000 GHz Radie Std None
e LRy o T — Trig: Fres Run Awg|Heid> 10010
I GainiL o #Atten: 30 dB

Radlio Davice: BTS

Rel 20.00 dBm
Center 2437 GHz Span 20 MHz
JUiLcs DY 00 e SVEW okH: _Sweep 2.533ms)
Occupied Bandwidth Total Power 16.2 dBm
17.540 MHz
Transmit Freq Error 4,498 kHz OBW Power 98.00 %
x dB Bandwidth 16.91 MHz xdB -6.00 dB

Peak Search

Test Mode: 802.11n20---Low

er Freq 2. : 2462000000 GHz
T Trig:Fres Run Aeg|Hald=> 10010
— I GainiL o #Atten: 30 dB
Rel 20.00 dBm

Center 2462 GHz Span 20 MHz
el AL Ll Sneen 2.55 may

Occupled Bandwidth Total Power 14.4 dBm

17.524 MHz
Transmit Freq Error 3.588 kHz OBW Power 98.00 %
x dB Bandwidth 15.14 MHz xdB -6.00 dB

Peak Search

Test Mode: 802.11n20---Mid
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= oo Trig:Fres Run Awg|Held> 10010
I Galn:Low. #Aaten: 30 4B
Rel 20.00 dBm
1
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Occupied Bandwidth Total Power 12.2 dBm
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Peak Search

Test Mode: 802.11n20---High
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e LRy o T — Trig: Fres Run Aeg|Hald=> 10010
— I GainiL o #Atten: 30 dB
Rel 20.00 dBm
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e e Ll Sweep S
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35.802 MHz
Transmit Freq Error -30.604 kHz OBW Power 98.00 %
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Peak Search

Test Mode: 802.11n40---Low
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Occupied Bandwidth Total Power 12.4 dBm
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Transmit Freq Error -20.925 kHz OBW Power 98.00 %
x dB Bandwidth 35.35 MHz xdB -6.00 dB

Peak Search

Test Mode: 802.11n40---Mid

Test Mode: 802.11n40---High
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ANT B

er Freq 2.4° 0 GHz

FiFGainLow

Ref 20.00 dBm

Canter Fraq: 2412000000 GH
Trig: Fres Run
#Aaten: 30 4B

Awg|Heid> 10010

Radlio Davice: BTS

Clear Write|
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el AL Ll Sneen .55 ma
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12.763 MHz it bl

Transmit Freq Error -81.580 kHz OBW Power 98.00 %

x dB Bandwidth 9.085 MHz xdB -6.00 dB

p : 7 T
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FFGainlow — #Atten: 30 4B Radio Davice: BTS
Ref 20,00 dBm
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Test Mode: 802.11b---Low

Test Mode: 802.11b---Mid
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Test Mode: 802.11b---High

Test Mode: 802.11g---Low

p g 7 106237 e 1 g 7 1002 SapM L 20, 2056
or Freq 2.437000000 GHz | Cantar Fres: 2437000000 GHz Radio Std: None er Freq 2.462000000 GHz | Cantar Fres: 2462000000 GHz Radio Std: None Trace/Detector
o e e 7 Trig: Fres Run Awg|Held> 10010 o e A e 7 Trig: Free Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS FFGainlow — #Atten: 30 4B Radio Davice: BTS
Rel 20.00 dBm Rel 20.00 dBm
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Averagef Averagef
Max Holdl Max Holdl
| Min Hold) | Min Hold)
Center 2437 GHz Span 20 MHz Center 2462 GHz Span 20 MHz
JUiLcs DY 00 e SVEW okH: _Sweep 2.533ms) JUiLcs B 00 ke SVEW okH: _Sweep 2.533ms)
Occupled Bandwidth Total Pawer 14.3 dBm Pt Occupled Bandwidth Total Power 13.6 dBm Pt
16.382 MHz e ey 16.360 MHz e ey
Transmit Freq Error -5.306 kHz OBW Power 98.00 % Transmit Freq Error 11.873 kHz OBW Power 98.00 %
x dB Bandwidth 15.32 MHz xdB -6.00 dB x dB Bandwidth 15.13 MHz xdB -6.00 dB

Test Mode: 802.11g---Mid

Test Mode: 802.11g---High

Shenzhen Anbotek Compliance Laboratory Limited
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p g 1008 [PM L 20, 256 p : :
or Froa 2.4 0 GHz Canter Fraq: 2412000000 GHz Radio Std: None or Freq 2.437000000 GHz | Cantar Fres: 2437000000 GHz Trace/Detector
o e e 7 Trig: Fres Run Awg|Held> 10010 o e e 7 Trig: Free Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS FFGainlow — #Atten: 30 4B Radio Davice: BTS
Rel 20.00 dBm Rel 20.00 dBm
Clear Write) Clear Write)
Averagef Averagef
Max Holdl Max Holdl
Center 2412 GHz Span 20 MHz MinMois Center 2437 GHz Span 20 | MinMois
JUiLcs B 00 ke SVEW okH: _Sweep 2.533ms) JUiLcs DY 00 e SVEW okH: _Sweep 2.533ms)
Occupied Bandwidth Total Power 12.5 dBm Pt Occupled Bandwidth Total Power 14.7 dBm Dtectnn
17.527 MHz e ey 17.528 MHz e ey
Transmit Freq Error -17.051 kHz OBW Power 98.00 % Transmit Freq Error -2.666 kHz OBW Power 98.00 %
x dB Bandwidth 15.96 MHz xdB -6.00 dB x dB Bandwidth 16.07 MHz xdB -6.00 dB

Test Mode: 802.11n20---Low

Test Mode:

802.11n20---Mid

L 7 A6 AP L L . . 1008 4P
or Fraq 2. Cantar Fraq: 246 GHz Radio Std: None or Freq 2.422000000 GHz | Cantar Fres: 2422000000 GHz Radio St No
7= Trig:Fras Run Awg|Held> 10010 T Trig: Fres Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS FFGainlow — #Atten: 30 4B Radio Davice: BTS
Rel 20.00 dBm Rel 20.00 dBm
Clear Write)
Averagef
Max Holdl
L} Min Hold| L. |
Center 2462 GHz Span 20 MHz Center 2422 GHz Span 40 MHz
JUiLcs B 00 ke SVEW okH: _Sweep 2.533ms) JiiLcs B 00 ke SVEW okH: Dwesp & maj
Occupled Bandwidth Total Pawer 13.5 dBm Pt Occupled Bandwidth Total Power 11.1 dBm
17.522 MHz e ey 35.784 MHz
Transmit Freq Error 15.973 kHz OBW Power 98.00 % Transmit Freq Error B3.413 kHz OBW Power 98.00 %
x dB Bandwidth 15.11 MHz xdB -6.00 dB x dB Bandwidth 35.47 MHz xdB -6.00 dB

Frequency

2422000000 GHz|

Center Freq

jhute

CF Step)
4000000 MHz|
Man|

FreqOffset
0 Hz]

Test Mode: 802.11n20---High

Test Mode:

802.11n40---Low

p g 7 1006 4P L 0, 2038 1 g 7 1007 1P L 20, 256
or Freq 2.437000000 GHz | Cantar Fres: 2437000000 GHz Radio Std: Mone or Freq 2.452000000 GHz | Canter Fres: 2.452000000 GHz Radio $td: Mone Trace/Detector
o e e 7 Trig: Fres Run Awg|Held> 10010 o e e 7 Trig: Free Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS FFGainlow — #Atten: 30 4B Radio Davice: BTS
Rel 20.00 dBm Rel 20.00 dBm
Clear Write) Clear Write)
Averagef Averagef
Max Holdl Max Holdl
| Min Hold) — | Min Hold)
Center 2437 GHz Span 40 MHz, Center 2452 GHz Span 40 MHz,
JUiLcs DY 00 e SVEW okH: Deecgi- & maj JiiLcs B 00 kHe SVEW okH: Deecgi- & maj
Occupled Bandwidth Total Pawer 13.0 dBm Pt Occupled Bandwidth Total Power 11.6 dBm Pt
35.827 MHz e ey 35.817 MHz e ey
Transmit Freq Error 44,668 kHz OBW Power 98.00 % Transmit Freq Error 15.251 kHz OBW Power 98.00 %
x dB Bandwidth 35.33 MHz xdB -6.00 dB x dB Bandwidth 35.17 MHz xdB -6.00 dB

Test Mode: 802.11n40---Mid

Test Mode:

802.11n40---High

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772
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20dB Bandwidth

ANT A
Test mode: IEEE 802.11b
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 14.73 Pass
Mid 2437 15.11 Pass
High 2462 15.20 Pass
Test mode: IEEE 802.11g
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 18.90 Pass
Mid 2437 18.82 Pass
High 2462 18.73 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 19.29 Pass
Mid 2437 19.32 Pass
High 2462 19.23 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2422 38.11 Pass
Mid 2437 38.10 Pass
High 2452 38.11 Pass

Test Plots See the following page.

Shenzhen Anbotek Compliance Laboratory Limited
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ANT B
Test mode: IEEE 802.11b
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 14.72 Pass
Mid 2437 15.09 Pass
High 2462 15.15 Pass
Test mode: IEEE 802.11g
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 18.57 Pass
Mid 2437 18.84 Pass
High 2462 18.60 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 19.07 Pass
Mid 2437 19.23 Pass
High 2462 19.17 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2422 38.99 Pass
Mid 2437 39.30 Pass
High 2452 39.23 Pass

Test Plots See the following page.

Shenzhen Anbotek Compliance Laboratory Limited
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: or Froa 2.4 0 GHz c-mrfr“:.z-lim o Radio Std: None Peak Search or Freq 2.437000000 GHz | c-mrfru:.z-ﬁm o Radio Std: None Peak Search
o e e 7 Trig: Fres Fun Awg|Held> 10010 o e e 7 Trig: Free Run Awg|Held> 10010
MEGainLow — Aten: 30 0B MEGainLow — Aten: 30 0B TS
Ref 20.00 dBm
¢ ¢
|
Center 2412 GHz Span 40 MHz Center 2437 GHz Span 40 MHz
JiiLcs By So0 ke VBN T Dwesp 1 maj JiiLcs By 300 ke VBN T Dwesp 1 maj
Occupied Bandwidth Total Power 15.6 dBm Occupied Bandwidth Total Power 15.7 dBm
12.837 MHz 12.937 MHz
Transmit Freq Error -47.756 kHz OBW Power 98.00 % Transmit Freq Error =10.808 kHz OBW Power 98.00 %
x dB Bandwidth 14.73 MHz xdB -20.00 dB x dB Bandwidth 15.11 MHz xdB -20.00 dB
Test Mode: 802.11b---Low Test Mode: 802.11b---Mid
T Radio Std: None Peak Search : er Freq 2.412000000 GHz | Cumrfru:.znl‘m T Radio Std: None Peak Search
o Trig:Free Run Awg|Held> 10010 o e e — Trig-Free Run Awg|Held> 10010
iGanLow | BAten: 30 dB Radio Davice: BTS iGanLow | BAten: 30 dB Radio Davice: BTS
Ref 20.00 dBm
¢
¢
Center 2462 GHz Span 40 MHz Center 2412 GHz Span 40 MHz
JiiLcs Bt 300 ke VBN T Dwesp 1 maj JiiLcs By So0 ke VBN T Dwesp 1 maj
Occupied Bandwidth Total Power 16.2 dBm Occupied Bandwidth Total Power 13.4 dBm
13.104 MHz 16.704 MHz
Transmit Freq Error -8.076 kHz OBW Power 98.00 % Transmit Freq Error =18.153 kHz OBW Power 98.00 %
x dB Bandwidth 15.20 MHz xdB -20.00 dB x dB Bandwidth 18.90 MHz xdB -20.00 dB
Test Mode: 802.11b---High Test Mode: 802.11g---Low
r Freq 2.437000000 GHz | c-mrfr“:.z-ﬂm o Radio Std: None Peak Search er Freq 2.462000000 GHz | Cumrfruq:.znw o Radio Std: None Peak Search
o e e = Trig:Free Run Awg|Held> 10010 o e A e — Trig-Free Run Awg|Held> 10010
iGanLow | BAten: 30 dB Radio Davice: BTS iGanLow | BAten: 30 dB Radio Davice: BTS
Ref 20.00 dBm
¢ ¢
Center 2437 GHz Span 40 MHz Center 2462 GHz Span 40 MHz
JiiLcs By 300 ke VBN T Dwesp 1 maj JiiLcs Bt 300 ke VBN T Dwesp 1 maj
Occupied Bandwidth Total Power 15.9 dBm Occupied Bandwidth Total Power 14.3 dBm
16.876 MHz 16.713 MHz
Transmit Freq Error -16.424 kHz OBW Power 98.00 % Transmit Freq Error 7.355 kHz OBW Power 98.00 %
x dB Bandwidth 18.82 MHz xdB -20.00 dB x dB Bandwidth 18.73 MHz xdB -20.00 dB
Test Mode: 802.11g---Mid Test Mode: 802.11g---High

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772
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(Center Freq 2412000000 GHz | Certer fras: 2412000000 Gtz Radio Std: None Peak Search
oo Trig:Fres Run Awg|Held> 10010
— I Galn:Low. #Aaten: 30 4B
Ref 20.00 dBm

Center 2412 GHz Span 40 MHz
JiiLcs By So0 ke VBN T Dwesp 1 maj

Occupied Bandwidth Total Power 14.1 dBm

17.666 MHz
Transmit Freq Error -20.163 kHz OBW Power 98.00 %
x dB Bandwidth 19.280 MHz xdB -20.00 dB

er Fraq 2437000000 GHz | Cantar Fres: 2437000000 GHz Radio Std: None
7= Trig:Fras Run Awg|Held> 10010
MEGainLow — Aten: 30 0B Radio Davice: BTS
S Ref 20,00 dBm
Center 2437 GHz Span 40 MHz
JiiLcs By 300 ke VBN T Dwesp 1 maj
Occupied Bandwidth Total Power 16.5 dBm
17.835 MHz
Transmit Freq Error -22.202 kHz OBW Power 98.00 %
x dB Bandwidth 19.32 MHz xdB -20.00 dB

Peak Search

Test Mode: 802.11n20---Low

STEEa AT Peak Search
o e A e — Trig-Free Run Awg|Held> 10010
— I Galn:Low. #Aaten: 30 4B
Ref 20.00 dBm

Center 2462 GHz Span 40 MHz
JiiLcs Bt 300 ke VBN T Dwesp 1 maj

Occupied Bandwidth Total Power 14.5 dBm

17.703 MHz
Transmit Freq Error =1.244 kHz OBW Power 98.00 %
x dB Bandwidth 19.23 MHz xdB -20.00 dB

Test Mode: 802.11n20---Mid

er Freq 2.422000000 GHz | Gantar Freq: 2422000000 GHz Radio $1d: Nona
T Trig:Fres Run Aeg|Hald=> 10010
I GainiL o #Atten: 30 dB
S0y Ref 20.00 dBm
Center 2422 GHz Span 80 MHz
e s ySweep 1.153 may
Occupied Bandwidth Total Power 12.4 dBm
35.903 MHz
Transmit Freq Error <43.270 kHz OBW Power 98.00 %
x dB Bandwidth 38.11 MHz xdB -20.00 dB

Peak Search

Test Mode:

802.11n20---High

Test Mode: 802.11n40---Low

Aot Spctiuem Aalyzer - Doouphed BW

7 Trig: Fres Run
#Aaten: 30 4B

FiFGainLow

or Freq 2.437000000 GHz | Cantar Fres: 2437000000 GHz Peak Search
o e e — Trig-Free Run Awg|Held> 10010
— I Galn:Low. #Aaten: 30 4B
Ref 20.00 dBm

Center 2437 GHz Span 80 MHz
L Y i JVEW a M _Sweep 1.133ms)

Occupied Bandwidth Total Power 14.5 dBm

35.998 MHz
Transmit Freq Error =34.034 kHz OBW Power 98.00 %
x dB Bandwidth 38.10 MHz xdB -20.00 dB

Center 2452 GHz Span 80 MHz
L Y i JVEW a M o L AT
Occupied Bandwidth Total Power 13.2 dBm
35.912 MHz
Transmit Freq Error -21.565 kHz OBW Power 98.00 %
x dB Bandwidth 38.11 MHz xdB -20.00 dB

Peak Search

Test Mode:

802.11n40---Mid

Test Mode:

802.11n40---High

Tel:(86)755-26066544
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7 D510 P84 Jun 11 206
Canter Fraq: 2412000000 GH Radie Std None
Trig: Fres Run Awg|Heid> 10010

#Atten: 30 dB

er Freq 2.4° 0 GHz

FiFGainLow Radio Davice: BTS

Ref 20.00 dBm

Frequency

O304 P 20

er Freq 2.437000000 GHz J Canter Fraq: 2437000000 GHz Radie Std None
e LRy o T — Trig: Fres Run Awg|Heid> 10010
I GainiL o #Atten: 30 dB

Radlio Davice: BTS

Trace/Detector

Center Freq
2412000000 GHz|
CF Step)
| 4000000 MHz
Center 2412 GHz Span 40 MHz Man
e E il Sweep 0y
QOccupied Bandwidth Total Power 14.8 dBm FreqOffset
OH;
12.796 MHz 5
Transmit Freq Error -78.422 kHz OBW Power 98.00 %
x dB Bandwidth 14.72 MHz xdB -20.00 dB

Clear Write|
Averagef
Max Hold|
Center 2437 GHz Span 40 MHz i Hol
Lol AL E il Sweep 09

Occupied Bandwidth Total Power 14.4 dBm E::;CD?:
12.900 MHz it bl

Transmit Freq Error 4,893 kHz OBW Power 98.00 %

x dB Bandwidth 15.08 MHz xdB -20.00 dB

Test Mode: 802.11b---Low

L ] 7 [T
or Fron 2. Cantar Fraq: 2482000000 GHz Radio Std: None
4—-—._. Trig: Fres Run Awg|Heid> 10010
I GainiL o #Atten: 30 dB

Radlio Davice: BTS

Ref 20.00 dBm

Test Mode: 802.11b---Mid

Trace/Detector

Center 2462 GHz Span 40 MHz
Lol B AL E il Sweep 09
Occupled Bandwidth Total Power 15.6 dBm
12.997 MHz
Transmit Freq Error 43.628 kHz OBW Power 98.00 %
x dB Bandwidth 15.15 MHz xdB -20.00 dB

er Freq 2.412000000 GHz | Gantarfraq: 2412000000 GHz
lmmer ey o — Trig: Fres Run Aeg|Hald=> 10010
I GainiLow #Aaten: 30 4B Radio Davice: BTS
Ref 2000 dBm
Clear Write|
{
Averagef |
Max Hold|
i Hol Center 2412 GHz Span 40 MHz
Lol AL E il Sweep 09
Pt Occupled Bandwidth Total Power 12.5 dBm
bl 16.677 MHz
Transmit Freq Error <41.454 kHz OBW Power 98.00 %
x dB Bandwidth 18.57 MHz xdB -20.00 dB

Clear Write|

Averagef

Max Holdl

Min Holdj

Detector|
Hverage b

e Man

Test Mode: 802.11b---High

L -39 P 1 20, 2036

Test Mode: 802.11g---Low

-3 Pl 20, 2036

Trace/Detector

er Fraq 2437000000 GHz | Cantar Fres: 2437000000 GHz Radio Std: None or Fraq 2462000000 GHz | Cantar Fres: 2462000000 GHz Radio Std: None
7= Trig:Fras Run Awg|Held> 10010 T Trig: Fres Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS FFGainlow — #Atten: 30 4B Radio Davice: BTS
Ref 20.00 dBm Ref 20.00 dBm
Clear Write)
Averagef
|
Max Holdl
| Min Hold) |
Center 2437 GHz Span 40 MHz, Center 2462 GHz Span 40 MHz,
e e E il Sweep 09 Lol B AL E il Sweep 09
Occupled Bandwidth Total Pawer 14.6 dBm Pt Occupled Bandwidth Total Power 13.8 dBm
16.847 MHz bl 16.692 MHz
Transmit Freq Error -15.181 kHz OBW Power 98.00 % Transmit Freq Error 28.812 kHz OBW Power 98.00 %
x dB Bandwidth 18.84 MHz xdB -20.00 dB x dB Bandwidth 18.60 MHz xdB -20.00 dB

Clear Write|

Averagef

Max Holdl

Min Holdj

Detector|
Hverage b

e Man

Test Mode: 802.11g---Mid

Test Mode: 802.11g---High

Shenzhen Anbotek Compliance Laboratory Limited
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er Freq 2.4° 0 GHz

FiFGainLow

Ref 20.00 dBm

Canter Fraq: 2412000000 GH
Trig: Fres Run
#Aaten: 30 4B

Awg|Heid> 10010

0-30-40 P lun 20, 2036
Radio Std: None

Radlio Davice: BTS

Center 2412 GHz
JiiLcs By So0 ke

Occupied Bandwidth

17.681 MHz
Transmit Freq Error -43.873 kHz
x dB Bandwidth 19.07 MHz

E il

Total Power

OBW Power
xdB

Span 40 MHz
Dwesp 1 s

12.5 dBm

96.00 %
-20.00 dB

Trace/Detector

Clear Write|

Averagef

Max Holdl

Min Holdj

Detector|
Hverage b
Man|

er Freq 2.437000000 GHz | Gantar Freq: 2437000000 GHz
I T g Fresrun Aeg|Hald=> 10010
FFGainlow — #Atten: 30 4B Radio Device: BTS
Ref 2000 dBm
Clear Write|
Averagef
Max Hold|
i Hol Center 2437 GHz Span 40 MHz
Lol AL E il Sweep 09
Pt Occupled Bandwidth Total Power 14.7 dBm
it bl 17.766 MHz
Transmit Freq Error -11.978 kHz OBW Power 98.00 %
x dB Bandwidth 19.23 MHz xdB -20.00 dB

Test Mode: 802.11n20---Low

Test Mode: 802.11n20---Mid

Trace/Detector

L 7 I L g 2
or Fraq 2. Cantar Fraq: 246 GHz Radio Std: None or Fraq 2.422000000 GHz | Cantar Fres: 2422000000 GHz
7= Trig:Fras Run Awg|Held> 10010 T Trig: Fres Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS FFGainlow — #Atten: 30 4B Radio Davice: BTS
Ref 20.00 dBm Ref 20.00 dBm
Clear Write)
|
Averagef
Max Holdl
| Min Hold) revarare |
Center 2462 GHz Span 40 MHz, Center 2422 GHz Span 80 MHz,
Lol B AL E il Sweep 09 e s Sweep 09
Occupled Bandwidth Total Pawer 13.7 dBm Pt Occupled Bandwidth Total Power 10.2 dBm
17.678 MHz it bl 36.403 MHz
Transmit Freq Error 20,798 kHz OBW Power 98.00 % Transmit Freq Error =137.38 kHz OBW Power 98.00 %
x dB Bandwidth 19.17 MHz xdB -20.00 dB x dB Bandwidth 38.98 MHz xdB -20.00 dB

Clear Write|

Averagef

Max Holdl

Min Holdj

Detector|
Hverage b
Man|

Test Mode: 802.11n20---High

D3 P n 20, 126

Test Mode: 802.11n40---Low

424808 L 20, 2036

Trace/Detector

er Fraq 2437000000 GHz | Cantar Fres: 2437000000 GHz Radio Std: None or Fraq 2.452000000 GHz | Canter Fres: 2.452000000 GHz Radio Std: None
7= Trig:Fras Run Awg|Held> 10010 T Trig: Fres Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS FFGainlow — #Atten: 30 4B Radio Davice: BTS
Ref 20.00 dBm Ref 20.00 dBm
| [
| Clear Write) |
| |
| |
| Averagef |
|
|
Max Holdl |
!
| Min Hold) revrarrY - |
Center 2437 GHz Span 80 MHz, Center 2452 GHz Span 80 MHz,
e s Sweep 09 e s Sweep 09
Occupled Bandwidth Total Pawer 12.5 dBm Pt Occupled Bandwidth Total Power 11.0 dBm
36.928 MHz it bl 36.503 MHz
Transmit Freq Error =121.04 kHz OBW Power 98.00 % Transmit Freq Error 23.033 kHz OBW Power 98.00 %
x dB Bandwidth 39.30 MHz xdB -20.00 dB x dB Bandwidth 39.23 MHz xdB -20.00 dB

Clear Write|

Averagef

Max Holdl

Min Holdj

Detector|
Hverage b
Man|

Test Mode: 802.11n40---Mid

Test Mode: 802.11n40---High

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544
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3.3. Maximum Output Power Test

a. Limit

The maximum output power of the intentional radiator shall not exceed the following:

1. For systems using digital modulation in the bands of 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz: 1 watt (30dBm).

2. Except as shown in paragraphs (b)(3) (i), (ii) and (iii) of this section, if transmitting antenna of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator

shall be reduced below the stated values in paragraphs (b)(1) or (b)(2) of this section, as appropriate,
by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

b. Configuration of Measurement

EUT DC block |ATT. Spectrum Analyzer

c. Data Rates

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1
Mbps data rate (worst case) are chosen for the final testing.

IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6
Mbps data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT20): Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)
with 6.5Mbps data rate (the worst case) are chosen for the final testing.

IEEES802.11n (HT40): Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz)
with 13.5Mbps data rate (the worst case) are chosen for the final testing.

d. Test Procedure

This test was according the kDB 558074 D01 DTS Meas Guidance v03r05  9.1.1:
1. Set span to at least 1.5 times the OBW.

2. Set the RBW =1~5% of the OBW, not to exceed IMHz.

3. Set VBW>3*RBW.

4. Detector = Average.

5. Sweep time = auto couple.

6. Trace mode = max hold.

7. Allow trace to fully stabilize.

e. Test Equipment
Same as the equipment listed in 3.2.

f. Test Results
Pass.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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g. Test Data

Antenna A Gain= 2 dBi
Antenna B Gain= 2 dBi
Array Gain=5.01 dBi= Gant+10*log(NanT)dBi

ANT A
Test mode: IEEE 802.11b
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Rosult
Low 2412 16.45 Pass
Mid 2437 16.33 30 1 Pass
High 2462 16.60 Pass
Test mode: IEEE 802.11¢g
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | "ot
Low 2412 14.31 Pass
Mid 2437 16.38 30 1 Pass
High 2462 14.97 Pass
Test mode: IEEE 802.11n (HT20)
Frequency | Maximum transmit power Limit
Ch 1 Result
anne (MHz) (dBm) (dBm) | (watts) | -
Low 2412 14.52 Pass
Mid 2437 14.54 30 1 Pass
High 2462 13.34 Pass
Test mode: IEEE 802.11n (HT40)
Frequency | Maximum transmit power Limit
Channel | =1y (dBm) (dBm) | (watts) | Result
Low 2422 9.61 Pass
Mid 2437 11.96 30 1 Pass
High 2452 10.22 Pass

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544
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ANT B
Test mode: IEEE 802.11b
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2412 14.86 Pass
Mid 2437 14.49 30 1 Pass
High 2462 15.80 Pass
Test mode: IEEE 802.11¢g
Frequency | Maximum transmit power Limit
Channel | = 1) (dBm) (@Bm) | (watts) | Result
Low 2412 12.89 Pass
Mid 2437 14.51 30 1 Pass
High 2462 13.89 Pass
Test mode: IEEE 802.11n (HT20)
Frequency | Maximum transmit power Limit
Ch 1 Result
anne (MHz) (dBm) (dBm) | (watts) | -
Low 2412 12.65 Pass
Mid 2437 14.57 30 1 Pass
High 2462 13.77 Pass
Test mode: IEEE 802.11n (HT40)
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2422 10.21 Pass
Mid 2437 12.31 30 1 Pass
High 2452 10.96 Pass

Shenzhen Anbotek Compliance Laboratory Limited
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Channel ANT A ANT B MIMO
Output Output Data Rate Output Limit
Channel Frequency Mb dB
(MH2) Power Power (Mbps) Power (dBm)
(dBm) (dBm) (dBm)
802.11n (20M MIMO) mode
Low 2412 14.52 12.65 MCSO0 16.70 30
Middle 2437 14.54 14.57 MCSO0 17.57 30
High 2462 13.34 13.77 MCSO0 16.57 30
802.11n (40M MIMO) mode
Low 2422 9.61 10.21 MCSO0 12.93 30
Middle 2437 11.96 12.31 MCSO0 15.15 30
High 2452 10.22 10.96 MCSO0 13.62 30
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ANT A

\Vnhe 20.00 dBm

| Gantar Fraq: 2412000000 GHz
T Trig:Fres Run Aeg|Hald=> 10010
I GainiL o #Atten: 30 dB
Ref 2000 dBm
Center 2412 GHz Span 40 MHz
e e Sweep s

Channel Power

16.45dBm r20mHz

Power Spectral Density

-56.56 dBm mz W

Peak Search

Radio Std: None

er Freq 2.437000000 GHz | Gantar Fraq: 2437000000 Griz
T Trig Fres Run Aeg|Heid> 1019

MEGainLow — Aten: 30 0B Radio Davice: BTS

S Ref 20,00 dBm
4

Center 2437 GHz Span 40 MHz

JiiLcs By 300 ke Y S s Dwesp 1 maj

Channel Power

16.33 dBm r20mHz

Power Spectral Density

-56.68 dBm mz

Peak Search

Test Mode: 802.11b---Low

Akt Sptrem Aalyer - Channed Prrees

iCenter Freq 2462000000 GHz Cantar Fraq: 2452000000 GH
Trig: Free Run

2
] Awg|Heid> 10010
I GainiL o #Atten: 30 dB

Radio Std: None

Ragio D -BTS

Rel 20.00 dBm

Center 2.462 GHz
JiiLcs Bt 300 ke

Span 40 MHz
Y S s Dwesp 1 maj
Channel Power

16.60 dBm r20mHz

Power Spectral Density

-56.41dBm mz

Peak Search

Test Mode: 802.11b---Mid

Radio Std: None

er Freq 2.412000000 GHz ] Gantar Freq: 2412003000 Gz
T Trig: Free Run Ag|Held> 1010

FiFGainLow

#Atten: 30 dB -BTS

Ragio D

S Ref 20,00 dBm
Center 2412 GHz Span 40 MHz
JiiLcs By So0 ke Y S s Dwesp 1 maj

Channel Power

14.31 dBm r20mHz

Power Spectral Density

-58.70 dBm mz W

Peak Search

Test Mode: 802.11b---High

er Freq 2.437000000 GHz J Canter Fraq: 2437000000 GHz
e LRy o T — Trig: Fres Run Awg|Heid> 10010
I GainiL o #Atten: 30 dB

Radio Std: None

Ragio D -BTS

Ref 20.00 dBm
|

Center 2437 GHz Span 40 MHz

JiiLcs By 300 ke Y S s Dwesp 1 maj

Channel Power

16.38 dBm r20mHz

Power Spectral Density

-56.63 dBm mz W

Peak Search

Test Mode: 802.11g---Low

er Flﬂ 2.462000000 GHz J Canter Fraq: 2462000000 GH;
T Trig:Fres Run

2
- Awg|Heid> 10010
AiEGainLow  EAten: 30 4B

Radio Std: None

Ragio D -BTS

Rel 20.00 dBm

Center 2.462 GHz
JiiLcs Bt 300 ke

Span 40 MHz
Y S s Dwesp 1 maj
Channel Power

14.97 dBm r20mHz

Power Spectral Density

-58.04 dBm mz W

Peak Search

Test Mode: 802.11g---Mid

Test Mode: 802.11g---High
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Akt Sptrem Aalyer - Channed Prrees

Peak Search

er Flﬂ 2437000000 GHz J Canter Fraq: 2437000000 GHz Radie Std None
T Trig:Fres Run Awg|Heid> 10010

MEGainLow — Aten: 30 0B Radio Davic: BTS

iCenter Freq 2.412000000 GHz Gantarfraq: 14100000 Gz
7= Trig:Fras Run Awg|Held> 10010
h— FFGainlow — #Atten: 30 4B
Ref 20.00 d8m

! L] |

| |

+ !
Center 2412 GHz Span 40 MHz
e e Sweep s

Channel Power Power Spectral Density
14,52 dBm r20mHz | -58.49 dBm mz W

Gidy_ Ref 20.00 dBm
Center 2437 GHz Span 40 MHz
JiiLcs By 300 ke Y S s Dwesp 1 maj

Power Spectral Density

-58.47 dBm mz W

Channel Power

14.54 dBm r20mHz

Peak Search

Test Mode: 802.11n20---Low

Akt Sptrem Aalyer - Channed Prrees

Peak Search

iCenter Freq 2462000000 GHz Cantar Frag: 246 Gz Radio St None
oo Trig:Fres Run Awg|Held> 10010
AEGainLow | #Aen: 30 4B Radio Device: BTS
Ref 20.00 d8m
L]
Center 2462 GHz Span 40 MHz
Lol B AL e Sweep s
Channel Power Power Spectral Density
13.34dBm r20mHz | -59.67 dBm mz W

Test Mode: 802.11n20---Mid

er Freq 2.422000000 GHz | Gantar Freq: 2422000000 GHz Radio St None
oo Trig:Fres Run Awg|Held> 10010
MiGainLow — #Atten: 30 dB -BTS

Ragio D

Gidy_ Ref 20.00 dBm

I
Center 2422 GHz Span 80 MHz
L Y i il L Dweep 1 maj

Power Spectral Density

-66.41dBm mz W

Channel Power

9.61dBm r4omHz |

Peak Search

Test Mode: 802.11n20---High

#Atten: 30 dB o -BTS

FiFGainLow Radio

Ref 20.00 dBm
t }
Center 2437 GHz Span 80 MHz
L Y i il L Dweep 1 maj

Power Spectral Density

-64.06 dBm mz W

Channel Power

11.96 dBm r4omHz

@n‘ -
er Freq 2.437000000 GHz ] Gantar Freq: 2437003000 GHz Radio Std None Peak Search
7= Trig:Fras Run Awg|Held> 10010

Test Mode: 802.11n40---Low

er Freq 2.452000000 GHz | Ganter Freq: 2452000000 Gz Radio St None
7= Trig:Fras Run Awg|Held> 10010
FiFGainLow | 8Atten: 30 dB BT

Ragio D

Rel 20.00 dBm

Span 80 MHz

Center 2.452 GHz
Dweep 1 maj

e -l
Power Spectral Density

-65.80 dBm mz W

Channel Power

10.22 dBm r4omHz

Peak Search

Test Mode: 802.11n40---Mid

Test Mode: 802.11n40---High
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ANT B

Akt Sptrem Aalyer - Channed Prrees

10:37 e hn 20, 3¢

iCenter Freq 2.412000000 GHz Canter Fraq: 2412000000 Gz Radlo St Nona Fraquancy

7= Trig:Fras Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS
Ref 20.00 dBm
Center Freq
2412000000 GHz
CF Step)
] 4000000 MHz
Center 2412 GHz Span 40 MHz | Man|
e -l Sweep 0y
FreqOffset
Channel Power Power Spectral Density s :Hx
14.86 dBm r20mHz -58.15dBm mz

or Fraq 2437000000 GHE ] Camter Freq: 2437000000 GHa i Radio Sv None | TraceMetector
oo Trig:Fres Run Awg|Held> 10010
iGanLow | BAten: 30 dB Radio Davice: BTS

Clear Write)
Averagef
Max Holdl
Center 2437 GHz Span 40 MHz, MinMois

JiiLcs By 300 ke i Dwesp 1 s
Detector)
Channel Power Power Spectral Density Average b
L Man|

14.49 dBm r20mHz -58.53 dBm mz W

Test Mode: 802.11b---Low

Test Mode: 802.11b---Mid

Canter freq: 246 GHz Rasio Sif Mona I er Freq 2.412000000 GHz | Gantarfraq: 2412000000 GHz i Radio St None | TraceMetector
oo Trig:Fres Run Awg|Held> 10010 oo Trig:Fres Run Awg|Held> 10010 X
i Gain:Low Whten: 30 4B Radio Davice: BTS i Gain:Low Ehaten: 30 48 Radio Davice: BTS
Ref 20.00 dBm Ref 20.00 dBm
Clear Write) Clear Write)
| Averagef Averagef
|

Max Holdl Max Holdl
Center 2462 GHz Span 40 MHz, MinHoi Center 2412 GHz Span 40 Mz Min Holdl

Lol B AL -l Sweep 09 e -l Sweep 09
Detector) Detector)
Channel Power Power Spectral Density Average b Channel Power Power Spectral Density Average b
o Man| L Man|

15.80 dBm r20mHz | -57.21dBm mz 12.89 dBm r20mHz -60.12dBm mz W

Test Mode: 802.11b---High

Test Mode: 802.11g---Low

o Freq 2437000000 GHz ] GCantar Freg: 24637030000 Gz ) Fadio Stk Nona o Fraq 2462000000 GHz ] Gantar Freg: 2463000000 Gz Fadio Stk Nona | Trace/Detector
oo Trig:Fres Run Awg|Held> 10010 oo Trig:Fres Run Awg|Held> 10010 X
i Gain:Low Whten: 30 4B Radio Davice: BTS i Gain:Low Ehaten: 30 48 Radio Davice: BTS
Ref 20.00 dBm Ref 20.00 dBm
Clear Write) Clear Write)
| Averagef 1 Averagef
| |

Max Holdl Max Holdl
Center 2437 GHz Span 40 MHz, i Hol Center 2462 GHz Span 40 MHz, i Hol

e e -l Sweep 09 Lol B AL -l Sweep 09
Detector) Detector)
Channel Power Power Spectral Density Hverage ¥ Channel Power Power Spectral Density Hverage ¥
e Man| e Man|

14.51 dBm r20mHz | -58.50 dBm mz W 13.89 dBm r20mHz -59.12dBm mz

Test Mode: 802.11g---Mid

Test Mode: 802.11g---High
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Akt Sptrem Aalyer - Channed Prrees

iCenter Freq 2.412000000 GHz

FiFGainLow

Canter Fraq: 2412000000 GH
Trig: Fres Run Awg|Heid> 10010
#Aaten: 30 4B Radio Davice: BTS

Rel 20.00 dBm

Center 2412 GHz
JiiLcs By So0 ke

Span 40 MHz

-l Sweep 0y

Channel Power Power Spectral Density

12.65 dBm /20 MHz -60.36 dBm mz W

Frequency

Center Freq
2412000000 GHz|

er F[ﬂ 2437000000 GHz J Canter Fraq: 2437000000 GHz
T Trig:Fres Run Awg|Heid> 10010

MEGainLow — Aten: 30 0B Radio Davice: BTS

Rel 20.00 dBm

Trace/Detector

CF Step)
4000000 MHz
layan Man| Center 2437 GHz
JiiLcs By 300 ke
FreqOffset
e :Hx Channel Power

14.57 dBm /20 MHz

Span 40 MHz
-l Sweep 09
Power Spectral Density

[ | -58.44 dBm mz

Clear Write|

Averagef

Max Holdl

Min Holdj

At

Detector|
Hverage b
Man|

Test Mode: 802.11n20---Low

Akt Sptrem Aalyer - Channed Prrees
| 1BC6-48EM Ln 20, 12
Radio Std: None

Test Mode: 802.11n20---Mid

er Freq 2.422000000 GHz | Gantar Freq: 2422000000 GHz
7= Trig:Fras Run Awg|Held> 10010

#Atten: 30 dB

FiFGainLow

Rel 20.00 dBm

Trace/Detector

(Canter req 2.462000000 GHz GHz
oo Trig:Fres Run Awg|Held> 10010
AFGainLow | #Atten: 30 dB Radio Device: BTS
Ref 20.00 d8m it 40,00 of
| Clear Write]
| Averagef
|
Max Hold|
Center 2462 GHz Span 40 MHz MinMois Center 2422 GHz
Lol B AL -l Sweep 09 e
Detector|
Channel Power Power Spectral Density Hverage ¥ Channel Power
e Man|
13.77 dBm r20mHz | -59.24 dBm mz

10.21 dBm 140 MHz

Span 80 MHz
e T Sweep 09
Power Spectral Density

] -65.81 dBm mz Wi

Clear Write|

Averagef

Max Holdl

Min Holdj

At

Detector|
Hverage b
Man|

Test Mode: 802.11n20---High

L 7 T

038

er Flﬂ 2437000000 GHz J Canter Fraq: 2437000000 GHz Radie Std None
o Trig:Free Run Awg|Heid> 10010
I GainiLow #Aaten: 30 4B Radio Davice: BTS

Rel 20.00 dBm

Test Mode: 802.11n40---Low

Center 2437 GHz Span 80 MHz,
e e T Sweep 09
Channel Power Power Spectral Density

12.31 dBm 140 MHz

] -63.71dBm mz W

L 7 AT SPM L 20, e
er Freq 2.452000000 GHz ] Gantar Freg: 2452003000 GHz Radio Std: None TracelDetector
oo Trig:Fres Run Awg|Held> 10010
AFGainLow | #Atten: 30 dB Radio Davice: BTS
Ref 20.00 dBm

Clear Write) Clear Write)
Averagef Averagef

Max Holdl Max Holdl

i Hol Center 2452 GHz Span 80 MHz, i Hol

e e T Sweep 09

Detector) Detector)

Hverage b Channel Power Power Spectral Density Hverage ¥

e Man| e Man|

10.96 dBm r4omHz -65.06 dBm mz W

Test Mode: 802.11n40---Mid

Test Mode: 802.11n40---High
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3.4. Band Edges Measurement

a. Limit
According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which the
spread spectrum intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits
specified in15.209(a).

b. Test Procedure

1. Conducted Method:

1) Set RBW=100KHz, VBW=300KHz
2) Detector=peak

3) Sweep time= auto

4) Trace mode=max hold.

2. Radiated Method:
1) For below 1GHz: The EUT is placed on a turntable, which is 0.8m above the ground plane. The
EUT is tested in 9*6*6 Chamber.
For above 1GHz: The EUT is placed on a turntable, which is 1.5m above the ground plane. The
EUT is tested in 9*6*6 Chamber.
2) The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level.
3) EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.
4) Peak detector: RBW=1MHz, VBW=3MHz, SWT=AUTO
Average detector: RBW=1MHz, VBW=10Hz, SWT=AUTO
The EUT is tested in 9*6*6 Chamber.
5) Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.

Shenzhen Anbotek Compliance Laboratory Limited
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30M to 1G emissions:

Turntahle

\ FUT It to 4
Test
Fecetver 0.8m 1 :
|
Ground Plane \ Coaxial Cable /
1G to 40G emissions:
Turntable | 3m I

\ EUT

Test

1.5m fn o A |:| / Recever
ﬂ I—
Ground Plane Coaxial Cable /

c. Test Equipment
Same as the equipment listed in 3.2.

d. Test Results
Pass.

e. Test Plots
See the following page.

Shenzhen Anbotek Compliance Laboratory Limited
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iy Typa Log-Pur T SRR Marker
R o Trig:Free Run Awg|Hald> 1001100 TR i e Trig:
IFL’:IMI:\‘ #atten: 30 dB oanl? Marker Tabie |pnr:-'.°|'-l|: s
Mird 2 SHZ| jon off MKr: By
Ref 20.00 dBm
°g
| (7] Marker Cotll. l Iy
1 [om Normal
?
| Couple !
F l Markers Delt
} lon of I
; oo ¢
j I Fixed!
Start 2.31000 GHz Stop 2.42500 GHz. art 2.45000 GHz Stop 2.50000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.00 ms (1001 pts orf
1N [ 241061 GHz 2810 aBm 1N [ 2461 50 GHz
X {0 imem acd 4 1 Hmmr gian
z im ™
N f 23IT406GHz 54038 dBm All Markers O] 4 PropertesH
13 L1
7 7
8
H More 9 Mord
10 y
13 3 2012 » 3 1ol
. = ‘ »

10 cman Ref 20.00 dBm 3m| 10 cman Ref 20.00 dBm
Log Log
l { Prormig l LB Normal
} Deit } Deit
I I Fixed: ) Fixed:
Start 2.31000 GHz Stop 242500 GHz 'Start 245000 GHz Stop 2.50000 GHz
B on #Re on
1 N f 241327 GHz 3533 dBm 1 N f 2463 30 GHz 3087 dBm
2 N L5 2.350 00 GHz £1.727 dBm 2 N T 248350 GHz £1.177 dBm
3 N f 2.400 00 GHz AT772 dBm . N f 2487 85 GHz 57245 dBm
-; L] f 237706 GHz 026 Properties o ; Properties o
] ]
7 7
8 8
il Morg 3 Morg
% - 104 M a 104
‘ » ‘ »

‘:“-l i Ref 20.00 dBm 3| 10 cBi  Ref 20,00 dBm

o
Normal l | {0y | | | Normal

0 ¢
Fixed! Fixed!
2.31000 GHz Stop 2.42500 GHz S|a|1 245000 GHz Stop 2.50000 GHz
s BW 100 kHz #VBW 300 kHz Sweep 11.00 ms (1001 pts] on #Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts] on
1N f 241327 GHz 3558 dBm 1N f 2463 26 GHz 3039 dBm
2 N [ 2.400 00 GHz 46552 dBm 2 N r 2.483 50 GHz 48312 dBm
3N ' 23000CHT  51.308 dBm s~ ' 248920CHT 52089 dBm
N i 23 22GHr 53769 dBm Propertiesh 4 Propertiesh
& &
7 7
8 8
i Mordg El Mordg
% - 104 M a 104
‘ > ‘

E

»

E
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1FGainct aw
0 cBdy Ref 20,00 dBm 10 dBédiv
Cod Cod
| Normal | Normal
Dty Dty
bo g
Flxed! Flxed!
Stop 2.44500 GHz
i 00 K 12,60 e (1001 pio) on on
1 f 2419 485 GHz £.702 dBm 1
2 N r 2.400 000 GHz 46.793 dBm 2
3 N f 2.390 000 GHz A7.225 dBm = )
“s L] f 2.384 520 GHz 43190 dBm Properties o ; Properties o
L1 L1
7 7
8 8
Ll Mordg k] Mordg
ki & Rk
‘ ‘

Test Mode: 802.11n40---Low
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y s Marker Marker
i P T Trig: Fres Run eg|Held> 1001100 i P T Trig: Fres Run eg|Held> 1001100
IFGaindow #Atten: 30 dB Marker Table IFGaind ow #atten: 30 dB Marker Table
Tk lon off M fon off
¢+ Ref 20,00 dBm 1 oy Ref 20,00 dBm
et o000 a8 ro I L
1y Marker Count | | Marker Count
: [ofm | [ofm
?
Couple | | Couple
i Markers, ] Markers,
[#) lan o] jon on
|
{ N 1 \
= |
| |
Start 2.31000 GHz Stop 2.42500 GHz. Start 245000 GHz Stop 2.50000 GHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 11.00 ms (1001 pts #Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts
1N f 241304 GHz 2281 dBm 1 H [} 2453 50 GHz 3432 dBm
R imemm ama i 1 | Hse gEs
N f 237678GHz  S7.110dBm All Markers O] H : All Markers O]
3 3
Fi Fi
g More: § More
0 2al2 0 2al2
" - " =
P » P »

Test Mode: 802.11b---Low

fvg Typa: Log Pur Marker fvg Typa: Log Pur Marker
G- st T TrigFree Run eg|Held> 1001100 G- st T TrigFree Run eg|Held> 1001100
IFGaindow #Atten: 30 dB Marker Table IFGaind ow Ehaten: 30 48 Marker Table
Mk lon off M fon off
+_Ref 20.00 dBm : ! 1
Marker Cotll. Marker Cotll.
5 [ofm [ofm
Co Co
1 Maﬂ(ﬁ Maﬂ(ﬁ
) [on o [on o
h W | y
¢ ¢ | ]
| |
I I |
| |
Start 2.31000 GHz Stop 2.42500 GHz. Start 245000 GHz Stop 2.50000 GHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 11.00 ms (1001 pts #Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts
1N [} 2410 74 GHz 4194 dBm 1N [} 2463 30 GHz 2633 dBm
I Paooct: 061 amm SR fammcn:  stiesasm
2 ! m 2 X m
N f 237968GHz 53379 dBm All Markers O] H All Markers O]
& &
T T
g More: § More
0 2al2 0 2al2
" - " -
P » P »

Test Mode: 802.11g---High

Test Mode: 802.11g---Low

v Typa: Log Pr Marker Torg Typai LogPur Marker
G- st T TrigFree Run eg|Held> 1001100 G- st T TrigFree Run eg|Held> 1001100
IFGaindow #Atten: 30 dB Marker Table IFGaind ow Ehaten: 30 48 Marker Table
Mk lon off] M i7 fon off]
¢+ Ref 20,00 dBm 0 dBdy  Ref 20,00 dBm
et o000 a8 s
Marker Count | Marker Count
[ofm | [ofm
¥
Co Co
Maﬂ(ﬁ Maﬂ(ﬁ
. () on o il [on o
§.0 [ L
i
Start 2.31000 GHz Stop 2.42500 GHz. Start 245000 GHz Stop 2.50000 GHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 11.00 ms (1001 pts #Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts
1N f 241337 GHz 3569 dBm 1 H [} 2453 30 GHz 2492 dBm
2 N f 2,400 00 GHz -41.398 dBm -? N f 248350 GHz 43662 dBm
i N |t Taagmon:  mansaem All Markers o 7y e et —ries Al Markers O
L] L]
& &
T T
g More: § More
0 2al2 0 2al2
" - " -
P » P »

Test Mode: 802.11n20---Low Test Mode: 802.11n20---High
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Trig: Fres Run
#Aaten: 30 4B

i Famt el Ag|Held> 100100
IFGaint aw

¢« Ref 20,00 dBm

Start 2.31000 GHz Stop 2.44500 GHz

P
#Res BW 100 kHz #VBW 300 kHz Sweep 12.93 ms (1001 pts)

1N [} 2419 485 GHz £.7089 dBm
z N 4 2.400 000 GHz 46,332 dBm
3 N f 2.380 000 GHz 42706 dBm
U: N f 2378 040 GHz 303 dBm
6
3
3
El
0
1

T

Avg Type: Ll;i-Pw
i P T Trig: Fres Run eg|Held> 1001100
IFGaindow #Atten: 30 dB
gBiay _Ref 20.00 dBim
Couple
Markers
0 o
| P |
|
|
Start 243300 GHz Stop 2.50000 GHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 6.467 ms (1001 pts)
1N [} 2454 507 GHz 4031 dBm
-? N f 2,483 500 GHz ~48.080 dBm
All Markers O - N f 2.489 280 GHz 46606 dBm
&
3
T
More g
2012 o
"

All Markers Of|

More
2012

Test Mode: 802.11n40---Low

Test Mode: 802.11n40---High
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ANT A

Test Mode: 802.11b

2412MHz
Horizontal-PEAK:

96.9 dBu¥/m
Limit: —_—
AVG:

57

16.9
2310.000 [MHz) 2425000
No. (HEHC;) (ﬁgﬁfﬁ) (Zg?:ﬁ; (d%ﬁlr:q) (!Igl\fff OV?JEI?)'mn Detector H(i:%?t d(?i?e?)e Remark
1 2384.463| 4797 | -253 | 4544 | 7400 | -2856 | peak
2 2390.000[ 4515 | -251 | 4264 | 74.00| -31.36 | peak
3 2400.000] 43.50 | -249 | 4101 | 74.00| -32.99 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 37 of 135 Report No.: R011606070I

Horizontal-AV:

96.9 dBu¥/m
Limit: —
AVG:
|
57
3
1’ 2! A
16.9
2310.000 (MHz) 2425.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 (MHz)  |(dBuvim)| (dB/m) |(@Buvim)|(@Buv/| (@B)  [PECCT| (em) | (deg) | Remark
1 2366.925( 44.33 -2.57 41.76 54.00| -12.24 AVG
2 2390.000| 44.35 -2.51 41.84 54.00| -12.16 AVG
3 2400.000| 46.68 -2.49 4419 54.00 -9.81 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 38 of 135 Report No.: R011606070I

Test Mode: 802.11b
2412MHz
Vertical-PEAK:

969 dBuY/m

Limit: —

AVEG:

A

57

16.9

2310.000 (MHz) 2425.000
Freq. Reading | Factor Result Limit |[Over Limit Height | degree

No- 1 (MHz)  |@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |PZe%| (em) | (deg) | Remark

1 2377.275| 47.18 -2.54 44.64 74.00 | -29.36 peak

2 2390.000| 46.98 -2.51 44 47 74.00| -29.53 peak

3 2400.000| 45.92 -2.49 43.43 74.00| -30.57 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety

Shenzhen Anbotek Compliance Laboratory Limited

FCC ID: 2AIPK-PERE Page 39 of 135 Report No.: R011606070I

Vertical-AV:
96.9 dBu¥/m
Limit: —_—
AVE:
57
3
1’ 2 _,—‘;
16.9
2310.000 (MHz) 2425 000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |(@Buvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) |PZe| (em) | (deg) | Remark
1 2368.650| 43.35 -2.56 40.79 54.00 -13.21 AVG
2 2390.000| 43.35 -2.51 40.84 54.00 -13.16 AVG
3 2400.000| 45.70 -2.49 43.21 54.00 -10.79 AVG

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 40 of 135 Report No.: R011606070I

Test Mode: 802.11b
2462MHz
Horizontal-PEAK:

96.9 dBu¥/m

N
/ ™\

Limit: —_—

AVG:

57

1 2 e et
e
16.9
2455.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree

No- | (MHz) |(@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |[PE°| em) | (seg) | Remark

1 2483.500( 44.00 -2.31 41.69 74.00 | -32.31 peak

2 2488.300| 43.88 -2.30 41.58 74.00 | -3242 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 41 of 135 Report No.: R011606070I

Horizontal-AV:

96.9 dBuV/m

Limit: —_—

AVG:

\
\ \

1P 2’
16.9
2455_000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |(@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) [P | (am) | deg) | Remark
1 2483.500( 42.72 -2.31 40.41 5400 -1359 | AVG
2 2488.412( 4251 -2.30 40.21 5400 -13.79 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek . .
Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 42 of 135 Report No.: R011606070I

Test Mode: 802.11b

2462MHz
Vertical-PEAK:
96.9 dBuV/m
Limit: —
AVG-
57
F
1
16.9
2455_000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 MHz)  |(@Buvim)| (@B/m) |(dBuvim)|(@Buv/| (dB) |PZe| (em) | (deg) | Remark
1 2483.500( 45.19 -2.31 4288 | 74.00| -31.12 | peak
2 2486.613| 48.53 -2.30 46.23 | 74.00| -27.77 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 43 of 135 Report No.: R011606070I

Vertical-AV:

96.9 dBuV/m

Limit: —

AYG:

57

16.9

2455.000 [(MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 MHz)  |(@Buv/im)| @B/m) |(dBuvim)|(@Buv/| (@B) |Po®C"| em) | (ceq) | Remark
1 2483.500( 43.97 -2.31 41.66 5400 -12.34 AVG
2 2495387| 43.89 -2.28 41 .61 5400 -12.39 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 44 of 135 Report No.: R011606070I

Test Mode: 802.11g
2412MHz
Horizontal-PEAK:

96.9 dBuV/m
Limit: —
AVG:
/
57
1
2
16.9
2310.000 (MHz) 2425.000
Freg. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 MHz)  |(@Buvim)| (dB/m) |(@Buvim)|(dBuv/| (@B) [PEEC| cm) | deg) | Remark
1 2343.637| 49.72 -2.62 4710 74.00 | -26.90 peak
2 2390.000( 43.61 -2.51 41.10 74.00 | -32.90 peak
3 2400.000( 63.90 -2.49 61.41 74.00 | -12.59 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 45 of 135 Report No.: R011606070I

Horizontal-AV:

96.9 dBu¥/m
Limit: —
AVG:
57
1 2
16.9
2310.000 (MHz) 2425.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- | (MHz) |(dBuvim)| (dB/m) |(@Buvim)|(@Buvi| (@B) |[PEe%| em) | (deg) | Remark
1 2370.950( 32.77 -2.56 30.21 54.00 | -2379 | AVG
2 2390.000( 32.82 -251 30.31 5400 | -23869 | AVG
3 2400.000( 42.56 -2.49 4007 | 5400 -1393 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 46 of 135 Report No.: R011606070I

Test Mode: 802.11g
2412MHz
Vertical-PEAK:

96.9 dBu¥/m

Limit: —
AVG:

el
Ill; W’I

57

16.9

2310.000 (MHz) 2425 000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 (MHz)  [@Buvim)| (@B/m) |(dBuvim)|@Buv/| (dB) |2 (@m) | (deq) | Remark
1 2372.387| 44.90 -2.55 4235 | 74.00| -3165 | peak
2 2390.000( 43.07 -2.51 4056 | 7400 -33.44 peak
3 2400.000( 60.36 -2.49 5787 | 74.00| -16.13 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 47 of 135 Report No.: R011606070I

Vertical-AV:
96.9 dBuV/m
Limit: —
AVG:
57
1 2
16.9
2310.000 (MHz) 2425.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |(dBuvim)| (dB/m) |(dBuv/im)|(@Buv/| (@B) |Pe®€"| em) | (deg) | Remark
1 2386.188( 32.38 -2.52 29.86 54.00 -24.14 AVG
2 2390.000( 32.44 -2.51 29.93 54.00 -24.07 AVG
3 2400.000( 38.95 -2.49 36.46 54.00 -17.54 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 48 of 135 Report No.: R011606070I

Test Mode: 802.11g
2462MHz
Horizontal-PEAK:

96.9 dBuV/m

Limit: —_—
AVG:

57

-
(%)

>WINW_‘«
16.9
2452.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- | (MHz)  |(dBuvim)| @B/m) |@Buvim)|(@Buv/| (@B) || @m) | (eg) | Remark
1 2483.500( 43.54 -2.31 4123 | 74.00 | -3277 | peak
2 2494.240( 44.40 -2.28 4212 | 74.00| -31.88 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 49 of 135 Report No.: R011606070I

Horizontal-AV:

96.9 dBu¥/m
Limit: —_—
AVG:
57
] 2
16.9
2452 000 [MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |@Buvim)| (@B/m) |(dBuvim)|@Buv/| (dB) || (em) | (ceq) | Remark
1 2483500 3285 | -231 | 3054 | 5400 | -2346 | AVG
2 2405080 3255 | 228 | 3027 | 5400| 2373 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 50 of 135 Report No.: R011606070I

Test Mode: 802.11g
2462MHz
Vertical-PEAK:

96.9 dBu¥/m
Limit: —_—
AVG:
57
1 2
16.9
2452.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | (MHz) |(@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |[PZ°| em) | (seq) | Remark
1 2483.500( 43.14 -2.31 40.83 74.00 | -33.17 peak
2 2486.800| 44.37 -2.30 42.07 74.00 | -31.93 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 51 of 135 Report No.: R011606070I

Vertical-AV:
96.9 dBu¥/m
Limit: —
AVG:
\
57
1’ 2’
16.9
2452.000 (MH2) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | MHz)  |(dBuvim)| @B/m) |@Buvim)|(@Buvs| (@B) |P9| (@m) | (deg) | Remark
1 2483.500( 46.17 -2.31 43.86 5400 ( -10.14 AVG
2 2486.080( 46.08 -2.30 43.78 5400 (| -10.22 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 52 of 135 Report No.: R011606070I

Test Mode: 802.11n (HT20)
2412MHz
Horizontal-PEAK:

96.9 dBuV/m
Limit: —
AVG:
57 3
1
WUWWW b A e
16.9
2310.000 (MHz) 2425000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |(@Buvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) |PZe| (em) | (deg) | Remark
1 2358.012( 44.13 -2.59 4154 | 74.00| -3246 | peak
2 2390.000( 42.35 -2.51 39.84 | 74.00| -34.16 | peak
3 2400.000( 58.15 -2.49 5566 | 7400 -18.34 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 53 of 135 Report No.: R011606070I

Horizontal-AV:

96.9 dBuY/m
Limit: —_—
AVG:
57
1 Z
16.9
2310.000 (MHz) 2425.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | MHz)  |(dBuvim)| @B/m) |(@Buvim)|(@Buv/| (@B) |PC%| em) | (eg) | Remark
1 2350.250( 3248 -2.60 29.88 5400 -2412 AVG
2 2390.000( 32.41 -2.51 29.90 54.00| -24.10 AVG
3 2400.000( 4245 -2.49 39.96 54.00| -14.04 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 54 of 135 Report No.: R011606070I

Test Mode: 802.11n (HT20)
2412MHz
Vertical-PEAK:

96.9 dBu¥/m

Limit: —

AVG:

P

57

1
b
WMWWWMWVMMW

16.9

2310.000 (MHz) 2425.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree

No- | MHz)  |(@Buv/im)| (@B/m) |(@Buvim)|(@Buv/| (@B) |PoE°"| (em) | (deq) | Rema

1 2386.475| 48.95 -2.52 46.43 74.00 | -27.57 peak

2 2390.000( 42.70 -2.51 40.19 74.00 | -33.81 peak

3 2400.000( 58.74 -2.49 56.25 7400 -17.75 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 55 of 135 Report No.: R011606070I

Vertical-AV:
96.9 dBu¥/m
Limit: —_—
AVE:
L4
1 2
16.9
2310.000 (MHz) 2425 000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |(@Buvim)| (dB/m) |(dBuvim)|(@Buv/| (@B) [P | (em) | deg) | Remark
1 2372100 32.37 -2.55 29.82 54.00 -2418 AVG
2 2390.000| 32.41 -2.51 29.90 54.00 -24 10 AVG
3 2400.000| 42.13 -2.49 39.64 54.00 -14.36 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek . .
Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 56 of 135 Report No.: R011606070I

Test Mode: 802.11n (HT20)
2462MHz
Horizontal-PEAK:

96.9 dBu¥/m

ST

Limit: —
AVG:

57

1 2
Mww
16.9
2452.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 (MHz)  |@Buvim)| (@B/m) |(dBuvim)|@Buv/| (dB) || (em) | (deq) | Remark
1 2483.500( 44.23 -2.31 4192 | 74.00| -32.08 | peak
2 2494240 44.43 -2.28 4215 | 74.00| -31.85 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 57 of 135 Report No.: R011606070I

Horizontal-AV:

96.9 dBuV/m

Limit: —

AVG:

LD

1 2
16.9
2452.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 MHz)  |(dBuv/m)| (@B/m) |(@Buvim)|(dBuv/| (@B) |Po®C"| em) | (deq) | Remark
1 2483.500( 33.14 -2.31 30.83 54.00| -23.17 AVG
2 2486.320( 33.02 -2.30 30.72 54.00| -23.28 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek . .
Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 58 of 135 Report No.: R011606070I

Test Mode: 802.11n (HT20)
2462MHz
Vertical-PEAK:

96.9 dBu¥/m

TN

Limit: —_—

AVG:

57

2
WWMWW
16.9
2452.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 (MHz)  |(dBuv/m)| (@B/m) |(@Buvim)|(Buv/| (@B) |PE®C"| em) | (deg) | Remark
1 2483.500( 44.54 -2.31 42.23 74.00 | -31.77 peak
2 2492.080( 44.59 -2.29 42.30 74.00| -31.70 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 59 of 135 Report No.: R011606070I

Vertical-AV:

96.9 dBuV/m

Limit: —

AVG:

a

57

1 2
16.9
2452 000 [MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |(@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) [P | (em) | (deg) | Remark
1 2483.500| 34.13 -2.31 31.82 54.00 -22.18 AVG
2 2486.920| 33.68 -2.30 31.38 54.00 -22.62 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek . .
Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 60 of 135 Report No.: R011606070I

Test Mode: 802.11n (HT40)

2422MHz
Horizontal-PEAK:

969 dBu¥/m

Limit: —

AVE:

57 /;
1 2
B A A P, P A
16.9
2310.000 (MHz) 2450.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 MHz)  |(@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |PZe%| (em) | (deg) | Remark
1 2367.050( 43.83 -2.57 4126 | 7400 | -32.74 | peak
2 2390.000( 43.36 -2.51 40.85 | 7400 | -33.15 | peak
3 2400.000( 59.16 -2.49 56.67 | 74.00 | -17.33 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 61 of 135 Report No.: R011606070I

Horizontal-AV:

96.9 dBuV/m
Limit: —_—
AVG:
57
i1 2
16.9
2310 000 (MHz) 2450.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | MHz)  |(dBuvim)| @B/m) |@Buvim)|(@Buvs| (@B) |P9| (@m) | wdeg) | Remark
1 2349 900 3243 -2.60 2983 | 5400 -2417 | AVG
2 2390.000( 3275 -2.51 3024 | 5400 -2376 | AVG
3 2400.000( 39.34 -2.49 3685 | 5400 -1715 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 62 of 135 Report No.: R011606070I

Test Mode: 802.11n (HT40)

2422MHz
Vertical-PEAK:

96.9 dBu¥/m
Limit: —
AVE:
;MWW\\
57 3
l 2
fpnrdeopf
16.9
2310.000 (MHz) 2450.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | MHz)  |(dBuvim)| @B/m) |@Buvim)|(@Buvs| (@B) |PUY| (@m) | (deg) | Remark
1 2349.550| 44.67 -2.60 42.07 | 7400 | -3193 | peak
2 2390.000( 43.27 -2.51 40.76 | 7400 | -33.24 | peak
3 2400.000| 58.43 -2.49 5594 | 7400 | -18.06 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 63 of 135 Report No.: R011606070I

Vertical-AV:
96.9 dBu¥/m
Limit: —_—
AVG:
57
1 2
16.9
2310.000 [(MHz) 2450.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 MHz)  |(@Buv/m)| @B/m) |(@Buvim)|(dBuv/| (@B) |[PS®C"| em) | (ceq) | Remark
1 2351.650| 32.41 -2.60 29.81 54.00 -2419 AVG
2 2390.000| 32.76 -2.51 30.25 54.00 -23.75 AVG
3 2400.000| 39.36 -2.49 36.87 54.00 -17.13 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek . .
Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 64 of 135 Report No.: R011606070I

Test Mode: 802.11n (HT40)
2452MHz
Horizontal-PEAK:

96.9 dBu¥/m

Limit: —_—

AVG:

it A

57

—

MW‘V\MWW
16.9
2432.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree
No- | (MHz) |(d@Buv/im)| (dB/m) |(@Buvim)|(@Buvi| (@B) |PEE%| em) | (deg) | Remark
1 2483.500( 48.08 -2.31 4577 74.00 | -28.23 peak
2 2486.910| 46.15 -2.30 43.85 74.00 | -30.15 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 65 of 135 Report No.: R011606070I

Horizontal-AV:

96.9 dBu¥/m
Limit: —
AVG:
57
! 2
16.9
2432.000 (MHz) 2500.000
Freqg. Reading | Factor Result Limit [Over Limit Height | degree
No- | (MHz)  |(dBuvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) || m) | e | Remark
1 2483.500( 34.85 -2.31 32.54 54.00| -2146 AVG
2 2489.800( 33.66 -2.29 31.37 54.00| -22.63 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek . .
Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 66 of 135 Report No.: R011606070I

Test Mode: 802.11n (HT40)
2452MHz
Vertical-PEAK:

96.9 dBuV/m

Limit: —_—
AVG:

e T

57

16.9

2432.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree
No- 1 MHz)  |(dBuv/im)| (@B/m) |(@Buvim)|(dBuv/| (@B) || (@m) | (@eg) | Remark
1 2483.500( 47.94 -2.31 45.63 74.00 | -28.37 peak
2 2485.550( 48.29 -2.30 45.99 74.00 | -28.01 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 67 of 135 Report No.: R011606070I

Vertical-AV:

96.9 dBuV/m

Limit: —_—
AVG:

/-wd——'\-——__,_—'——h\,__f

57

} 2
16.9
2432.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 (MHz)  |(dBuv/im)| (@B/m) |(dBuvim)|(dBuv/| (@B) |Po®C"| em) | (ceq) | Remark
1 2483500 34.64 231 3233 | 5400| -2167 | AVG
2 2485550 34.16 -2.30 3186 | 5400 -22.14 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek | .
e Shenzhen Anbotek Compliance Laboratory Limited

Product Sofety
FCC ID: 2AIPK-PERE Page 68 of 135 Report No.: R011606070I
ANT B
Test Mode: 802.11b
2412MHz
Horizontal-PEAK:
96.9 dBu¥/m
Limit: —
AVG:
\
57
1 2 % bl
WWW
16.9
2310.000 [(MHz) 2425.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | MHz)  |@Buvim)| (dB/m) |@Buv/m)|(@Buv/| (@B) |P°C| (em) | (@eg) | Remark
1 2383.887| 40.22 -2.53 37.69 74.00 -36.31 peak
2 2390.000( 39.65 -2.51 37.14 74.00 -36.86 peak
3 2400.000( 42.50 -2.49 40.01 74.00 -33.99 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 69 of 135 Report No.: R011606070I

Horizontal-AV:

96.9 dBu¥/m
Limit: —_—
1
57
1 3 A
16.9
2310.000 [(MHz) 2425.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree

No- | MHz)  [(@Buvim)| (dB/m) |(@Buv/m)|(dBuv/| (dB) |Pe®"| (em) | (deg) | Remerk
1 2383.887| 40.81 | -253 | 38.28 | 54.00| -1572 | AVG
2 23090.000| 4235 | -251 | 3984 | 54.00| -14.16 | AVG
3 2400.000| 4468 | 249 | 4219 | 54.00| -1181 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 70 of 135 Report No.: R011606070I

Test Mode: 802.11b
2412MHz
Vertical-PEAK:

96.9 dBu¥/m

Limit: —_—

AVG:

57

3.
1 2 p
WWW’LWW
16.9
2310.000 (MHz) 2425.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree
No- | MHz) |(dBuvim)| (aB/m) |@Buvim)|@Buv/| (@B) [P | (m) | (deq) | Remark
1 2376.988| 44.84 -2.54 42.30 74.00 | -31.70 peak
2 2390.000( 44.48 -2.51 41.97 74.00 | -32.03 peak
3 2400.000| 48.42 -2.49 4593 74.00 | -28.07 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 71 of 135 Report No.: R011606070I

Vertical-AV:
96.9 dBu¥/m
Limit: —
AYG:
57
12 3 \/
- -
16.9
2310.000 [MHz) 2425.000
Freqg. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 MHz)  |(@Buv/im)| (@B/m) |(@Buvim)|(dBuv/| (@B) |Po®€"| em) | (ceq) | Remark
1 2388.488| 42.86 -2.52 40.34 54.00 | -13.66 AVG
2 2390.000( 42.85 -2.51 40.34 54.00| -13.66 AVG
3 2400.000( 44.70 -2.49 42.21 54.00 | -11.79 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek . .
Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 72 of 135 Report No.: R011606070I

Test Mode: 802.11b
2462MHz
Horizontal-PEAK:

96.9 dBuV/m

SN

Limit: —

AVG:

/

57

' 1 )
16.9
2455 000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 (MHz)  |(dBuv/m)| (@B/m) |(@Buvim)|(dBuvi| (@B) |PE®C"| em) | (deg) | Remark
1 2483.500( 41.00 -2.31 3869 | 74.00| -35.31 peak
2 2487.738( 39.36 -2.30 37.06 | 74.00 ( -36.94 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 73 of 135 Report No.: R011606070I

Horizontal-AV:

96.9 dBu¥/m

/

Limit: —
AVG:

o7

12
16.9
2455 000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |[Over Limit Height | degree
No- 1 (MHz)  |(@Buvim)| (dB/m) |(@Buvim)|(dBuv/| (@B) [PECC| cm) | (deg) | Remark
1 2483.500| 40.72 -2.31 38.41 54.00 | -15.59 | AVG
2 2484.475| 41.70 -2.30 3940 | 54.00| -14.80 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 74 of 135 Report No.: R011606070I

Test Mode: 802.11b
2462MHz
Vertical-PEAK:

969 dBuY/m

Limit: —

AVEG:

\\

57

N i Tl |
16.9
2455.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit |[Over Limit Height | degree
No- 1 (MHz)  |(@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |PZe| (em) | (deg) | Remark
1 2483.500| 41.69 -2.31 39.38 74.00| -34.62 peak
2 2486.613| 42.53 -2.30 40.23 74.00| -33.77 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 75 of 135 Report No.: R011606070I

Vertical-AV:

96.9 dBu¥/m

Limit: —_—

AVG:

o7

16.9

2455 000 (MHz) 2500000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree

No- 1 (MHz)  [(@Buvim)| (@B/m) |(dBuvim)|@Buv/| (dB) |P¥°| (em) | (deg) | Remark

1 2483.500( 4147 -2.31 3916 | 5400 | -1484 | AVG

2 2484.925( 41.46 -2.30 39.16 | 54.00 | -14.84 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 76 of 135 Report No.: R011606070I

Test Mode: 802.11g
2412MHz
Horizontal-PEAK:

96.9 dBuV/m

Limit: —

AVG:

[

57

——_‘1'\"!‘_"’_____%‘

1 2
WIWWWW
16.9
2310 000 (MHz) 2425 000
Freq. Reading | Factor Result Limit |Over Limit Height | degree

No- | MHz)  |(@Buv/im)| (@B/m) |(@Buvim)|(@Buv/| (dB) |Poe°"| (em) | (deq) | Rema

1 2385.325( 41.92 -2.52 39.40 74.00 | -34.60 peak

2 2390.000| 41.11 -2.51 38.60 74.00 | -35.40 peak

3 2400.000( 63.40 -2.49 60.91 74.00 | -13.09 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 77 of 135 Report No.: R011606070I

Horizontal-AV:

96.9 dBuV/m

Limit: —_—
AVG:

M

57

16.9

2310.000 (MHz) 2425.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree

No- 1 MHz)  |(dBuv/im)| (@B/m) |(@Buv/im)|(dBuv/| (@B) || (m) | (@eg) | Remark

1 2387.625| 38.26 -2.52 35.74 5400 -18.26 AVG

2 2390.000( 38.32 -2.51 35.81 5400 -18.19 AVG

3 2400.000( 43.56 -2.49 41.07 5400 -12.93 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 78 of 135 Report No.: R011606070I

Test Mode: 802.11g
2412MHz
Vertical-PEAK:

96.9 dBuV/m

Limit: —_—
AVG:

[

o7

= ]

16.9

2310.000 (MHz) 2425.000
Freg. Reading | Factor Result Limit [Over Limit Height | degree

No- | (MHz)  |(dBuvim)| (@B/m) |(dBuvim)|(@Buv/| (dB) |PEE| (em) | (deg) | Remark

1 2383.887| 40.02 -2.53 37.49 74.00 | -36.51 peak

2 2390.000( 39.57 -2.51 37.06 74.00| -36.94 peak

3 2400.000| 58.36 -2.49 55.87 74.00| -18.13 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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e Shenzhen Anbotek Compliance Laboratory Limited

Product Sofety
FCC ID: 2AIPK-PERE Page 79 of 135 Report No.: R011606070I
Vertical-AV:
96.9 dBu¥/m
Limit: —
AVG:
57
1 2 3
l . — 5
16.9
2310.000 (MHz) 2425 000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- | (MHz) |(@Buv/im)| (dB/m) |(@Buvim)|(@Buv/| (@B) |PE| em) | (ceg) | Remark
1 2386.475( 39.39 -2.52 36.87 5400 -17.13 AVG
2 2390.000( 39.94 -2.51 3743 5400 | -16.57 AVG
3 2400.000( 39.45 -2.49 36.96 54.00| -17.04 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 80 of 135 Report No.: R011606070I

Test Mode: 802.11g
2462MHz
Horizontal-PEAK:

96.9 dBu¥/m

Limit: —
AVG:

57

1l 2
WM
16.9
2452.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree

No- 1 (MHz)  |@Buvim)| (dB/m) |(dBuvim)|@Buv/| (dB) |P¥| (em) | (deq) | Remark
1 2483.500( 42.54 -2.31 4023 | 74.00 | -33.77 | peak
2 2485.000( 41.99 -2.30 39.69 | 7400 -34.31 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 81 of 135 Report No.: R011606070I

Horizontal-AV:

96.9 dBuV/m

[\

Limit: —

AVG:

57

1’ 2
16.9
2452000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 (MHz)  |(@Buv/im)| @B/m) |(@Buvim)|(dBuvi| (@B) |[PE®C"| cm) | (deg) | Remark
1 2483.500| 36.35 -2.31 3404 | 54.00| -19.96 | AVG
2 2494 120 35.54 -2.28 3326 | 54.00| -20.74 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 82 of 135 Report No.: R011606070I

Test Mode: 802.11g
2462MHz
Vertical-PEAK:

96.9 dBu¥/m

[\

Limit: —

AVG:

57

1 2
16.9
2452.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 MHz)  |@Buvim)| (@B/m) |(dBuvim)|(@Buv/| (dB) [P | (em) | (deg) | Remark
1 2483.500( 38.14 -2.31 3583 | 74.00| -38.17 | peak
2 2486.080( 38.47 -2.30 36.17 | 74.00| -37.83 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 83 of 135 Report No.: R011606070I

Vertical-AV:
96.9 dBu¥/m
Limit: —
AVG:
/‘MW\
57
1’ 2!
16.9
24572000 (MHZ) 2500.000
Freq. Reading | Factor Result Limit [Qver Limit Height | degree
No- | MHz) |(@Buv/im)| (dB/m) |(@Buvim)|(@Buv/| (dB) |PE%| m) | (deg) | Remark
1 2483500 44.17 -2.31 41.86 54.00 -12.14 AVG
2 2485.2401 44.10 -2.30 41.80 54.00 -12.20 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 84 of 135 Report No.: R011606070I

Test Mode: 802.11n (HT20)

2412MHz
Horizontal-PEAK:

96.9 dBuV/m
Limit: —
AVE:
57
hn A it Yl o o 1 2
WV‘WMM
16.9
2310.000 (MHz) 2425.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |(@Buvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) |PZe| (em) | (deg) | Remark
1 2385.037| 41.40 -2.53 38.87 | 7400 | -35.13 | peak
2 2390.000| 41.35 -2.51 38.84 | 7400 | -35.16 | peak
3 2400.000| 57.15 -2.49 5466 | 74.00| -19.34 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 85 of 135 Report No.: R011606070I

Horizontal-AV:

96.9 dBuV/m

Limit: —

AVG:

~

57

e~ —— % z,jj

16.9

2310.000 [(MHz) 2425.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 MHz)  |(@Buv/im)| @B/m) |(dBuvim)|(@Buv/| (@B) |Po®C"| em) | (ceq) | Remark
1 2383.600( 39.33 -2.53 36.80 54.00| -17.20 AVG
2 2390.000] 38.41 -2.51 3590 5400 -1810 AVG
3 2400.000( 47.45 -2.49 44 96 54.00 -9.04 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 86 of 135 Report No.: R011606070I

Test Mode: 802.11n (HT20)
2412MHz
Vertical-PEAK:

96.9 dBuV/m
Limit: —
AVG:
57
102
M omnntd v g SN
16.9
2310.000 (MHz) 2425000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 MHz)  |@Buvim)| (@B/m) |(dBuvim)|(@Buv/| (dB) [P | (em) | (deg) | Remark
1 2385.037| 43.87 -2.53 4134 | 74.00| -3266 | peak
2 2390.000( 43.70 -2.51 4119 | 7400 | -32.81 peak
3 2400.000( 58.74 -2.49 56.25 | 74.00| -17.75 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 87 of 135 Report No.: R011606070I

Vertical-AV:
96.9 dBu¥/m
Limit: —_—
AVG:
57
x
12
16.9
2310.000 (MHz) 2425 000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 (MHz)  |(@Buv/im)| @B/m) |(dBuvim)|(Buv/| (@B) |PS®C"| em) | (deg) | Remark
1 2387.050| 40.38 -2.52 37.86 54.00 -16.14 AVG
2 2390.000| 39.91 -2.51 3740 54.00 -16.60 AVG
3 2400.000| 47.13 -2.49 44 64 54.00 -9.36 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek . .
Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 88 of 135 Report No.: R011606070I

Test Mode: 802.11n (HT20)
2462MHz
Horizontal-PEAK:

96.9 dBu¥/m

[\

Limit: —_—

AVG:

57

gt A A
16.9
2452.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | MHz) |(@Buvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) |[PZ®°| (@m) | (ceq) | Remerk
1 2483.500( 43.23 -2.31 40.92 74.00 | -33.08 peak
2 2488.120( 44.00 -2.30 41.70 74.00 | -32.30 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 89 of 135 Report No.: R011606070I

Horizontal-AV:

/WWM )

Limit: —_—
AVG:

57

12
16.9
2452.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree
No- 1 MHz)  |(aBuv/im)| (@B/m) |@Buvim)|(dBuv/| (@B) || (m) | (deg) | Remark
1 2483.500( 44.64 -2.31 42.33 5400 -11.67 AVG
2 2484 640| 44.58 -2.30 42.28 5400 -11.72 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek . .
Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 90 of 135 Report No.: R011606070I

Test Mode: 802.11n (HT20)
2462MHz
Vertical-PEAK:

96.9 dBuV/m

Limit: —_—
AVG:

N\

57

m
16.9
2452.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- | (MHz)  |(dBuvim)| @B/m) |@Buvim)|(@Buv/| (@B) || @m) | (@eg) | Remark
1 2483.500( 42.54 -2.31 4023 | 74.00| -33.77 | peak
2 2487.160( 43.22 -2.30 4092 | 74.00| -33.08 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 91 of 135 Report No.: R011606070I

Vertical-AV:
96.9 dBu¥/m
Limit; —
AYG:
f |

57

12
16.9
2452000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 MHz)  |(dBuv/im)| (@B/m) |(@Buvim)|(dBuvr| (@B) |Pe®B9| em) | (deg) | Remark
1 2483.500| 37.63 -2.31 3532 | 5400| -1868 | AVG
2 2484.760| 37.96 -2.30 3566 | 54.00| -18.34 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 92 of 135 Report No.: R011606070I

Test Mode: 802.11n (HT40)
2422MHz
Horizontal-PEAK:

96.9 dBu¥/m
Limit: _—
AVG:
57 J
2
1
16.9
2310.000 (MHz) 2450.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | MHz)  |(dBuvim)| (@B/m) |(dBuvim)|(dBuvi| (@B) [PZe| (em) | (weg) | Remark
1 2378.600( 39.18 -2.54 36.64 74.00 | -37.36 peak
2 2390.000( 41.86 -2.51 39.35 74.00 | -34.65 peak
3 2400.000( 59.16 -2.49 56.67 74.00| -17.33 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

Product Sof
- FCC ID: 2AIPK-PERE Page 93 of 135 Report No.: R011606070I

Horizontal-AV:

96.9 dBuV/m
Limit: —_—
AVG:
\
57
12
16.9
2310.000 [MHz) 2450.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |(@Buvim)| (dB/m) |(dBuvim)|(@Buv/| (dB) [P | (em) | (deg) | Remark
1 2387.700| 36.54 -252 3402 | 5400 -1998 | AVG
2 2390.000| 35.75 -2.51 3324 | 5400 -20.76 | AVG
3 2400.000| 37.34 -2.49 3485 | 5400 -19.15 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek . .
Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PERE Page 94 of 135 Report No.: R011606070I

Test Mode: 802.11n (HT40)

2422MHz
Vertical-PEAK:

96.9 dBuV/m

Limit: —_—
AVG:

57 3/

| X
16.9
2310.000 (MHz) 2450.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(@Buv/| (@B) |PC®%"| em) | (deg) | Remark
1 2368.800( 42.23 -2.56 39.67 | 74.00 [ -34.33 | peak
2 2390.000( 44.77 -2.51 4226 | 74.00 [ -31.74 peak
3 2400.000( 58.43 -2.49 5594 | 74.00 ( -18.06 | peak
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FCC ID: 2AIPK-PERE Page 95 of 135 Report No.: R011606070I

Vertical-AV:

57

96.9 dBuV/m

Limit: —_—
AVG:

1 2 _-
16.9
2310.000 (MHz) 2450.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- | (MHz) |(@Buvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) |[PZ| em) | (deg) | Remark
1 2385.250( 35.92 -252 3340 | 54.00| -2060 | AVG
2 2390.000( 36.26 251 3375 | 5400| -2025 | AVG
3 2400.000( 42.36 -2.49 3987 | 54.00| -1413 | AVG
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FCC ID: 2AIPK-PERE Page 96 of 135 Report No.: R011606070I

Test Mode: 802.11n (HT40)
2452MHz
Horizontal-PEAK:

96.9 dBuV/m

Limit: —_—
AVG:

A VA

/

o7

1 2
16.9
2432.000 (MHz) 2500.000
Freg. Reading | Factor Result Limit [Over Limit Height | degree
No- | (MHz)  |(dBuvim)| (@B/m) |(dBuvim)|(dBuv/| (dB) [PEE| (em) | (deg) | Remark
1 2483.500( 42.58 -2.31 40.27 74.00 | -33.73 peak
2 2485.210| 42.93 -2.30 40.63 74.00 | -33.37 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
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Horizontal-AV:

96.9 dBuV/m
Limit: _—
AVG:
W
57
1 2
16.9
2432.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |(@Buvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) |PZe| (em) | (deg) | Remark
1 2483.500( 42.35 -2.31 40.04 | 5400 -13.96 | AVG
2 2485.380( 41.90 -2.30 39.60 | 5400 -1440 | AVG
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Test Mode: 802.11n (HT40)
2452MHz
Vertical-PEAK:

96.9 dBu¥/m

/‘WWWWW\

Limit: —_—

AVG:

57

;
16.9
2432 000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- | (MHz) |(@Buvim)| (B/m) |(@Buvim)|(@Buvi| (@B) |Pe°"| em) | (deg) | Remark
1 2483.500( 45.94 -2.31 4363 | 74.00 ( -30.37 | peak
2 2486.060( 45.21 -2.30 42.91 74.00 | -31.09 | peak
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FCC ID: 2AIPK-PERE Page 99 of 135 Report No.: R011606070I

Vertical-AV:
96.9 dBuWV/m
Limit: —
AVG:
X
57
. -
16.9
2432 000 [MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | MHz)  |(@Buvim)| @B/m) |@Buvim)|(@Buv/| (@B) |PU| em) | (@eq) | Remark
1 2483.500| 37.14 -2.31 34.83 54.00 -19.17 AVG
2 2485.040| 3B6.79 -2.30 34.49 54.00 -19.51 AVG
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